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1 Task

Test of wax impregnated birch to its durability against wood destroying fungi (basidiomycetes)

2 Test material

Material 1: Drevit PV
Board-no. PV-1 PV-2 PV-3 PV-4 PV-5 PV-6 PV-7 PV-8 PV-9
Weight kg 1.48 1.42 1.46 1.42 1.49 1.49 1.43 1.44 1.44
Length mm 499 500 498 500 499 500 499 499 499
Width mm 120 120 120 118 121 120 118 120 121
Thickness mm 23 23 23 23 23 23 23 23 23
Oven-dry density 1093 1054 1082 1079 1072 1114 1081 1067 1052

Material 2: Drevit V
Board-no. v-i V-2 V-3 V-4 V-5 V-6 V-7 V-8 V-9

Weight kg 0.87 0.96 0.96 0.90 1.03 1.05 0.83 0.92 0.94
Length mm 498 500 500 500 500 499 500 499 500
Width mm 120 120 120 120 120 120 120 120 120
Thickness mm 20 20 20 20 20 20 20 20 20
Oven-dry density 673 747 822 598 878 883 673 733 765

Sample delivery: 25/02/2014
Reference wood species
(provided by the contractor): European beech [Fagus sylvatica L),

Oven-dry density: 655 kg/m3
Scots pine sapwood (Pinus sylvestris L.)
Oven-dry density: 533 kg/m3

Test specimens were cut by the contractor.

Test Performance

Test procedure:

Test fungi:

Replicates:
Specimens;
Oven-drying procedure;

Leaching procedure:

Sterilisation:
Duration ofthetest:

Inoculation date:
Emplacement date:
Removal date:

Accordingto CEN/TS 15083-1:2005
Coniophora puteona (Schumacher ex Fries), Karsten, strain BAM
Ebw. 15 = DSM 3085
Coriolus versicolor (Linnaeus) Quelet, strain CTB 863A (syn.
Trametes versicolor)
36 specimens for each test fungus, 4 specimens from each board
(50x25x 15) mm3
A constant weight was achieved after 9 days at 45 "C.
Accordingto DIN EN 84:1997-05
13-27/03/2014
Irradiation (Co-60), > 25 kGy
16 weeks

17/04/2014
30/04/2014 Coriolus versicolor, 15/05/2014 Coniophora puteona
20/08/2014 Coriolus versicolor, 03/09/2014 Coniophora puteana
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4 VaSidity of the test

Tab. 2: Virulence (mass loss of the test fungi on the reference wood, n=10, see tables A1-A3)

Mean mass loss In the Standard demanded mass loss

Coniophora puteana 30.3

on pine sapwood
30.0 %

Coniophora puteana 33.1
on beech

30.0 %

Coriolus versicolor 35.5
on beech

20.0%

The test was valid, because the demanded values of the average mass losses were exceeded by a
test fungi.

5 ResuSts for the test materla!

Tab. 3; Results of the durability test against wood destroying basidiomycetes according to CEN/TS 15083-1
Median mass loss (n=36, Single values see tables A4-A7)

Drevit PV Drevit V
Coniophora puteana DSM 3085 3.7 % 10.2 %
Coriolus versicolor CTB 863A 2.8 % 2.8 %
Durability class* 1

(very durable)
3

(moderately durable)

*) Preliminary allocation according the proposal of CEN/TS 15083-1:2005
Durability class 12 3 4 5
Description very durable durable moderately

durable
slightly durable not durable

Median mass loss <5% >5%<10% >10%<15% >15%<30% >30%
The basis for the Classification is the result ofthat fungus, which caused the highest mass loss.

6 Summary

Wax impregnated birch was tested according to CEN/TS 15083-1:2005 after leaching according to EN
84:199. The results allow a preliminary allocation to following durability classes against wood
destroying basidiomycetes:
B Assortment Drevit PV: durability class 1 (very durable)
a Assortment Drevit V: durability class 3 (moderately durable).

Dresden, 23/09/2014

?/ii\ 
Dipl.-Biol. Katharina Plaschkies
Person in Charge

Annex: tables with Single values


